Pronovost

OPERATOR'S / PARTS
MANUAL

Snowblowers

Models

PXPL-86 PXPL-92
PXPL-86-92 PXPL-92-98

No. C2110 09/07



o
Yorw, pronovost.a°-
Copyright © Les Machineries Pronovost Inc., 2007

All rights reserved.
Printed in Canada.



TABLE OF CONTENTS

Section

1
2

O OWoo~NO®

11
12

Item Page
INEFOAUCTION ...ttt 5
ST 1 SRS 6
GENEIAL SAFELY ... e 6
Safety iN OPErAtiON .......coooiiiiiee e 6
Safety With MaINTENANCE ........ooi e 7
SAfEtY IN TrANSPOIT .. .ottt ee e 7
= A (TS (0] o[- S 7
DIBCAIS ..t 8
SAFELY DBCAIS ...ttt 8
MaintenanCe DECAIS ..........ccviiiiiiice s 10
F =] 0] o SRS 13
General @SSEMDBIY ..o s 13
Y = L T | o ST R TP 14
BasiC STart-Up PrOCEAUIES .........coveiiiiiiiieieeese e 14
X-PRO blade adjuStMmENt ..........coiieiiiiiiee e 15
IMIBINTENAINCE ...ttt bbbt b b et b e 17
) (0] =10 ISPV RU PR 19
TrOUDIE SNOOTING ...t 20
SPECITICALIONS ...ttt ettt n e besae e et e sbeaneeneesaeareeneeas 22
PAFTS LIS ..t 23
Snowblowers PXPL-86, PXPL-86-92..........cc.ccoiriiiiiiiiieeeseseeee e 23
Snowblowers PXPL-92, PXPL-92-98 ..........ccccooiiiiiiiineieeese e 27
CRULE CST-T486 ...t 31
Semi-industrial Chute PSIG-7486 ...........cccooiiiiiiiiiicieseseee s 33
SNOWDIOWET OPLIONS ...ttt seeseeenes 35
Scraper blade and skid shoes for X-PRO blade .........ccccoooiiviiiiiniieee e 37
P.T.O. Shaft 8202, 8202-1.......ccocoviiiirieieieesese s 39
P.T.O. Shaft 9225-EG, 9225-1, 9569 .......cccoiiiiiiriieiiiseseees s 40
P.T.O. Shaft 9475, 9475-1, 9475-2 .....cceiiiieeee it 41
GRAN BOX 8251 ... 42
GRAr BOX 9307 ...t 43
SPEEA rEUAUCEN 8348 ...ttt sttt ee e 44
SPEEA FEUAUCET 9575 ...ttt ettt ettt ste st n e stesaeene e e 45
CYHNAEr 25TROB ..o e 46
CYHNGEE 25J11.5 ..o 47
CYHINGEr 25J15.5 ..o e 48
Hydraulic Motor MLH-250 & MLH-315 ..o 49
B o o 18 1= 34 o T- o SRS STTSRO 50
WVBETANTY ...ttt ettt ettt e h b e sk e ek et bt e e bt e s he e sh b e shbeeb s e ebeeebeesaeesbeesbnenbneas 51






INTRODUCTION

CONGRATULATIONS!

Thank you for choosing PRONOVOST. We are
confident this equipment will meet your requirements
in terms of quality, performance and reliability.

This manual was prepared to assist you in the safe
operation of your new Snowblower. It contains
important information which will help you achieve
excellent returns with your Snowblower for years to
come.

Please read this manual completely before operating
your Snowblower and keep it for future reference.

Before starting the machine, you or any other person
who will be operating the Snowblower must
familiarize yourself with the safety recommendations
and the operating instructions. Please read carefully
and be sure to understand and follow all
recommendations and procedures.

In this manual, the right and left sides are identified as
shown on Figure 1.

If you require additional information on your
Snowblower, please contact your PRONOVOST
Dealer.

NOW take a moment to enter the model, serial
number and the date of purchase of your Snowblower
in the space provided.

When ordering parts from your Dealer, please refer to
these numbers for a fast and efficient service. Use
PRONOVOST parts for replacement.

The model and serial numbers are on the name plate
shown on Fig. 1.

Figure 1

MODEL.: g
SERIAL NO: £
DATE OF PURCHASE: &5




SAFETY

GENERAL SAFETY

2

WHEN YOU SEE THIS SYMBOL

ATTENTION!

BE ALERT
YOUR SAFETY IS INVOLVED

This symbol «<SAFETY ALERT» is used in this manual and
on the safety decals on the Snowblower. It warns you of the
possibility of danger. Carefully read, understand and follow
all safety recommendations before operating the
Snowblower.

1)

2)

3)

4)

5)

6)

7)

Careful operation is the best assurance against acci-
dents. Carefully read this manual and follow all
recommendations before operating your Snowblower.
It is the owner’s responsibility to make sure that anyone
who will operate the Snowblower will read this manual
before operating the equipment.

Familiarize yourself with all controls and always be
ready to stop the Snowblower quickly in case of
emergency.

Never let a child operate the Snowblower.

Do not modify the Snowblower. Any non authorized
modification may affect the efficiency and/or safety of
the equipment and will automatically void the warranty.

Never operate the Snowblower with defective parts or if
damaged in any way. Have it repaired before operating.

Make sure all fasteners are in place and properly
secured or tightened. Refer to torque chart on page 50.

Avoid wearing loose fitting clothing when working with
the Snowblower. These could get entangled in moving
parts of the equipment and cause accidents.

8)

9)

10)

11)

Prolonged exposure to noise may hamper hearing.
Protect yourself by wearing adequate protection
devices.

Hydraulic fluids under pressure can damage your skin.
Do not use your hands to locate a leak.

Before the beginning of the snow season, inspect all
areas where the Snowblower will be used and remove
any object which may cause an accident and/or damage
the equipment.

Never operate your Snowblower in poor visibility or
without proper lighting conditions.

SAFETY IN OPERATION

1)

2)

3)

4)

5)

6)

8)

9)

Be sure there are no obstructions around the equipment
and that no one stands near the equipment when in
operation.

Do not operate an engine in a confined or non ventilated
area.

Do not perform any adjustments, cleaning, maintenance
or repairs with the engine running. The engine must be
stopped and the P.T.O. disengaged. Preferably remove
the key from the ignition.

Wear adequate clothing when working in cold or windy
conditions.

Adjust skid shoes for proper ground clearance of
scraper blade, especially in rough terrain or soft ground
conditions.

Before operating, make sure the P.T.O. is properly
installed and secured.

Before starting-up the Snowblower, make sure the auger
and drum areas are free of ice.

Put P.T.O. control in neutral position before starting
engine.

Keep hands, feet and clothing away from moving parts
of the Snowblower. Stay away from the discharge chute.



SAFETY (cont'd)

10) Before unplugging the chute, always disengage the
P.T.O., stop the engine and relieve all hydraulic pressu-
res.

11) Do not operate in excessive inclined conditions. Be
careful when turning in slopes.

12) Never operate your Snowblower with missing guards or
without protective devices in place.

13) Do not operate your Snowblower near buildings,
windows or other vehicules without prior and proper
adjustment of the chute deflector.

14) Never aim discharge chute towards people or animals.
This may cause serious injuries.

15) Always reduce operating speed in slippery conditions.

16) Be careful when backing-up, make sure you have good
visibility.

17) Always be on the lookout for objects which may enter
the Snowblower.

18) If undue vibrations are felt, disengage the P.T.O., stop
the motor and look for the cause of the vibration.
Vibration is usually the indication of a problem.

19) When you activate the X-PRO BLADE make sure

nobody is behind the snowblower, because this person

could be hit in the face by the proximity indicator (Fig.

12 page 10).

20) At the end of the operation, disengage the P.T.O., lower

the Snowblower, put transmission in neutral, apply

parking brake, stop engine and remove the key from the
ignition.

SAFETY WITH MAINTENANCE

1) Perform the Snowblower maintenance according to
recommendations contained in this manual.

Stop engine and relieve all hydraulic pressures before
doing inspection, maintenance or repairs.

Never perform any work under the Snowblower while it
is supported only by the tractor's hydraulic system. It
must be completely supported by wooden blocks or
other safe means.

SAFETY IN TRANSPORT

1) On public roads, use proper safety lights and check

local regulations.
2) Bealert while driving on the road. Never carry
passengers.
3) Always disengage P.T.O. while moving from one area
of work to another.
4) Itis recommended to use both brake pedals
simultaneously for better control.
5) The recommended road speed should be such as to
maintain full control over steering and braking.
6) Be careful while backing up, make sure you have good
visibility.

SAFETY IN STORAGE

1) Provide adequate supports to prevent any accidental

overturning of the Snowblower.

2) Do not let children play in the area where the

snowblower is stored.

Lower X-PRO blade on the ground.



DECALS

SAFETY DECALS

The safety decals are affixed wherever special safety
precautions are indicated. Locate them on the machine
and read them carefully. If a decal is damaged, lost or
illegible, install a new one. The following photos
indicate where each one must be installed.

Figure 3

A DANGER

TO AVOID SERIOUS INJURIES, KEEP CLEAR OF
EQUIPMENT WHILE IN OPERATION.

- FOR SAFE OPERATION, FOLLOW OPERATING INSTRUCTIONS
IN OPERATOR'S MANUAL.

KEEP HANDS, FEET AND CLOTHINGS AWAY FROM POWER
DRIVEN PARTS.

STOP ENGINE 8EFORE LEAVING THE EQUIPMENT.

MACHINE HAS TO BE COMPLETELY STOPPED BEFORE
STARTING TO ADJUST OR LUBRICATE.

POUR EVITER DES BLESSURES GRAVES SE TENIR
LOIN DE CET EQUIPEMENT LORSQU'IL EST EN
MARCHE.

KEEP PEOPLE AND PETS AT SAFE DISTANCE FROM MACHINE.

KEEP ALL GUARDS AND SHIELDS IN PLACE.

- POUR UN FONCTIONNEMENT SECURITAIRE SUIVRE LES Figure 4
INSTRUCTIONS DANS LE MANUEL D'OPERATION. Decal B Part no.: A101

. GARDER LES MAINS, PIEDS ET VETEMENTS £LOIGNES DES
ELEMENTS MOBILES OU ROTATIFS.

- AVANT DE QUITTER LA MACHINE ARRETER LE MOTEUR.

- ARRETER COMPLETEMENT LA MACHINE POUR EFFECTUER
L'ENTRETIEN ET L'AJUSTEMENT.

- GARDER LES GENS ET LES ANIMAUX A UNE DISTANCE
SECURITAIRE.

| 6 GARDER TOUS LES ECRANS PROTECTEUR EN PLACE.
PA

Figure 2

Decal A Part no.: A102 e SR
Figure 5
-8-



DECALS (cont'd)

A ATTENTION B 4A DANGER

TO AVOID BODILY INJURIES, KEEP ALL
POWER DRIVE SYSTEM SAFETY SHIELDS
IN PLACE.

OPERATE ONLY WITH 540 rpm POWER

TAKE-OFF.

POUR EVITER TOUS RISQUES DE BLES-
SURES, GARDER TOUS LES PROTECTEURS
EN PLACE.

N’UTILISER QU’AVEC UNE PRISE DE |
Figure 6
Decal C Part no.: A107

\\\ ADANGER/7/.

Figure 7
Decal D Part no.: A103

ENVELOPPE PROTECTRIGE
s mngunte
Figure 8 | N[ PAS ""“3["

Decal E in Fig. 9 is located directly on the P.T.O.
shaft. It is not visible when the safety shield is in

place. It must never be visible when you operate the D A N G E R
equipment.

Figure 9

Decal E Part no.: A108
-9-



DECALS (cont'd)

4\ DANGER 4\

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

KEEP AWAY!

DO NOY OPERATE WITHOUT

ALL DRIVELINE, TRACTOR AND
EQUIPMENT SHIELDS IN PLACE

DRIVELINES SECURELY
ATTACHED AT BOTH ENDS

DRIVELINE SHIELDS THAT TURN
FREELY ON DRIVELINE

Figure 10
Decal F

Figure 11

ARBRE DE TRANSMISSION

TOUT CONTACY PEUT ETRE MORTEL
RESTEZ ELOIGNE :

PEUT AGRIPPER VETEMENTS

NE PAS ACTIONNER SANS :

LES ENVELOPPES PROTECTRICES
DE L'ARBRE DE TRANSMISSION, DU
TRACTEUR ET DE LA MACHINE

FIXER SECURITAIREMENT LES
DEUX EXTREMITES DE L'ARBRE DE
TRANSMISSION.

S'ASSURER QUE LES ENVELOPPES

PROTECTRICES TOURNENT LIBRE-
MENT SUR LU'AABRE DE TRAN-

SMISSION

Part no.: A 109

A DANGER

igure 13
MAINTENANCE DECALS

The maintenance decals indicate the points requiring
lubrication. Refer to maintenance section for more
details.

Figure 14 Piece no.: A 105

-10-



DECALS (cont'd)

= / ATTENTION )

DU RESSORT DE COMPRESSION,
AJUSTEZ CELUI-CI SELON LA

Figure 15 Piece no.: A 106 MESURE SUIVANTE.
COULEUR NOIRE

ATTENTION

CHECK OIL LEVEL
PERIODICALLY.

COLOR BLACK

VERIFIER LE NIVEAU
D’HUILE PERIODIQUE-

FOR MAXIMUM EFFIENCY OF THE
COMPRESSION SPRING, ADJUST AS

MENT. PER FOLLOWING MEASUREMENT.
190—06651/
Figure 16 - ] Figure 18
Autocollant G Pieceno.- A104 A ltocollant H Pigce no.: 190-06651

L

Figure 17

-11-



DECALS (cont'd)

A ATTENTION

CETTE PORTE A ETE CONGUE
POUR AMELIORER LA VISIBILITE
LORSQUE LA NEIGE EST
POUDREUSE. RETIRER CELLE-CI
LORSQUE LA NEIGE EST
COLLANTE.

THIS DOOR WAS DESIGNED TO
HELP IMPROVE OPERATOR VISION
WHEN OPERATING IN POWDER
SNOW CONDITIONS. YOU MAY
REMOVE THIS DOOR WHEN
BLOWING WET SNOW.

190-07611

Figure 20
Decal J Part no.: 190-07611

Figure 21

-12 -



ASSEMBLY

ASSEMBLY

1) The Snowblower is shipped partly assembled.

2) Install 3-point system according to the model of
your Snowblower. (See section 10 for parts
numbers). Use the holes most convenient to the
type of tractor used (Fig. 22).

3) Install P.T.O. shaft with the shear pin end onto the
; Snowblower gear box (Fig. 23). Then attach
; safety shield support chain as shown (Fig. 24). 4
Figure 22 WARNING: The telescoping tubes of the drive
shaft must never be allowed to bottom out while
maintaining a minimum overlap of 6 inches.

4) If you install a hydraulic cylinder on the chute
deflector, use model 25TR08 cylinder.

5) When installing chute, grease the groove of the
UHMW slide in order to prevent the corrosion of
the rim of the chute.

6) Install the chute rotation mechanism.

i VA
Figure 24

-13-



STARTING-UP

-

Figure 25

Figure 26

Figure 27

1)

2)

3)

4)

5)

6)

7)

8)

9)

-14 -

START-UP PROCEDURES

Check oil level in gearbox. Use S.A.E. W90 gear
box oil.

Lubricate all points with a good quality
multipurpose grease.

Check chain take-up adjustment. The spring
maintaining the tension must be compressed to a
length between 3" and 3 1/4".

Verify for adequate tightness of all fastening
devices. Refer to torque chart on page 50.

Adjust skid shoes according to ground conditions
(Fig. 25).

Following the installation of the Snowblower on
the tractor, do not forget to lift the storage sup-
port (Fig. 26).

Make sure of a 540 RPM input to your
snowblower.

Check impeller adjustment. The tip of the blades
should be approximately 1/8" to 3/16" from the
discharge wall of the drum. If necessary, adjust
with the take-up screws provided (Fig. 27).

In order to avoid damaging your snowblower,
adjust the speed of descent of your 3 point hitch to
prevent striking the ground too hard.

10) Adjust the hydraulic flow in order to have a good

control of the rotation speed of the chute.



STARTING-UP

The PXPL snowblower has been developped to fit
three point hitch mount farm tractors.The lifting angle
of the three point hitch varies from one model tractor
to the other. Therefore in order to prevent premature
wear of the skid shoes and to avoid the sides of the x-
pro blade from scratching paved surfaces, it is
essential that the X-PRO blade be adjusted in the
proper position before putting it into service.

X-PRO BLADE ADJUSTMENT

1) Adjust the superior attachment of your tractor's 3
point hitch (if it is adjustable) to obtain a
movement as shown on fig 30-H and 30-1. It
provides a better scraping on various slopes.

2) Adjust the cylinders (fig. 28-D) to obtain a height

(fig. 28-A) of approximately 6" for models PXPL-
86 and PXPL-86-92 and of 8" for models PXPL-
92 and PXPL-92-98. Begin the adjustment by
loosening the bolt on the cylinder yoke (fig. 28-J).
Take a 7/8" key and then make the number of
turns necessary (fig 28-B) to obtain required
dimensions (fig. 28-A).
Check that the short skid shoe (of the TIVAR or
the steel shoe for the other models) is parallel to
the ground or slightly raised towards the tractor
(fig. 28-F).

3) Lift the snowblower with the 3 point hitch and
lower the X-PRO blade to the maximum extension
(blade cylinders (Fig. 28-D) must be extended to
the maximum). Then, lower the snowblower until
it is supported entirely by the X-PRO blade.

4) Lift the snowblower a couple inches and verify if
the blade is parallel to the ground (Fig. 29-G).
Rectify if needed by using the two threaded
cylinders adjustments (Fig. 28-B). WARNING:
You must make sure the snowblower unit is
parallel to the ground. If this is not the case, check
the 3 point hitch on the tractor or the level of the
ground.

5) Lift up the snowblower and lift the X-PRO blade
the highest possible. The sides (Fig. 28-E) must
rest on stoppers (Fig. 28-C). A relief valve has
been installed to protect the mechanism when the
blade rests on the stoppers. For an optimal
adjustment, tighten the valve adjustment screw to
the maximum and then unscrew a half-turn.

170-02212




STARTING-UP (cont'd)

Fig. 30

-16 -



MAINTENANCE

1) Wipe off all grease fittings with a clean cloth
before adding grease in order to avoid injecting
dirt and sand.

2) Repair or replace damaged grease fittings.

3) Lubricate all grease fittings every 8 hours of
operation.

4) Oil drive chain every 8 hours of operation.

5) Lubricate P.T.O. shaft as indicated below:

Pull out the P.T.O. and lubricate between the two
tubes with low temperature grease. Drive line
tubes must slide easily even in cold weather. Clean
off old hardened grease and apply fresh grease as
needed.

6) Check oil level in gear box once a month. Adjust
to required oil level as per drawing in Parts List
section. Use SAE 80W90 oil.

7) Check oil level in auger drive chain box once a
month. Fill to level plug. Use SAE 80W90 oil.

8) Check tension of drive chain every 24 hours of
operation and adjust if necessary.

9) Check for tightness of bearing collars every 48
hours of operation.

10) Change gearbox oil once a year. Adjust to required
oil level as per drawing in Parts List section. Use
SAE 80W90 oil.

11) Check all nuts and bolts once a year. If necessary
use torque chart on page 50.

12) Standard scraper blades are reversible. Reverse
when one edge is worn out.

13) For the auger drive shaft, always use a grade 5
shear bolt.

14) For the PTO shaft, always use a grade 10.9 shear
bolt at 540 RPM or a grade 8.8 shear bolt at 1000
RPM.

15) UHMW slides do not require lubrification except
at the end of the season in order to prevent corro-
sion of steel components that are in contact with
the UHMW material.

If your snowblower is equipped with the optional
speed reducer

16) After 10 working hours, the chain's adjustment (if
applicable) must be checked and every 100
working hours. Please refer to section: Mainte-
nance on Speed Reducer.

17) Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

18) Drain the oil of the speed reducer once a year.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.

-17 -



MAINTENANCE ON SPEED REDUCER

It is extremely important that the chain inside the 3)
chain box is tightened. A loose chain will add shocks

to the entire box (chain, sprockets, bearings and spline
couplings to gearbox).

Instructions for speed reducer (with chains) main-
tenance

This chain box has double functions.

1) Reduce angles at both ends of PTO in working
position by increasing the input shaft height of 8". 4)

2) Increase PTO capacity by increasing speed from
540 RPM to 1000 RPM.

ADJUSTMENT OF THE CHAIN'S TENSION

After 10 working hours, the chain’s adjustment must 3)
be checked. In order to do so, verify the backlash
between the input and the output shaft by turning the
input shaft in both directions while the output shaft
remains still. If there is a play of 10° or more, the 1)
chain must then be readjusted as follows:

1) Remove PTO from the chain box.
2)
2) Unscrew the 12 bolts 5/16" dia. (item #22)
from covers (items #7 and #15) around the
input shaft on both sides of the chain box (6
bolts on each side).
NOTE: Input shaft covers are eccentric with
outside of covers. Therefore by turning input
shaft cover, center to center distance of shafts
will be changed and thus, this will adjust the
chain’s tension.

-18 -

With a hammer and a screw-driver or a chisel,
gently turn both covers in the same direction
until the next hole of the cover is in line with
the threaded hole of the chain box.
IMPORTANT: Make sure that the covers
are turned in the same direction and by the
same number of holes.

Otherwise, both shafts will not be parallel
and serious damages might arise.

Verify the backlash between both shafts, as
described above. If the difference is too high,
repeat the operation explained in point 3. If
the backlash is correct, reinstall the bolts and
the PTO.

Verify the backlash every 100 working hours.

MAINTENANCE ON SPEED REDUCER

Check oil level in speed reducer once a month.
Adjust to required oil level as per drawing in
Parts List section. Use SAE 80W90 oil.

Drain the oil of the speed reducer once a year.
Adjust to required oil level as per drawing in Parts
List section. Use SAE 80W90 oil.



STORAGE

1) Store the Snowblower in a cool, dry place. 5) Thoroughly inspect all parts of the Snowblower.

Replace or repair worn or defective parts.
2) Support the Snowblower with wooden blocks.

6) Touch-up or repaint if necessary.
3) Keep all piston rods in the retracted position. This

will assure better protection against the elements. 7) Lubricate all points before storage.

4) Clean your Snowblower.

-19 -



TROUBLESHOOTING

P.T.O. SHAFT

PROBLEM

POSSIBLE CAUSE

CORRECTION

Premature wear of U-joints and/
or bluish color of cross journals.

Insufficient lubrication.

Excessive working angle.

- Follow lubrication

recommendations.

Replace defective U-joints.
Make sure the snowblower inlet
face is perpendicular to the
ground and if possible readjust
3-point hitch in order to position
the snowblower further away
from tractor.

Gripping or premature wear of
telescoping members.

Too much sliding under load.

Tube overlap too-short: minimum
recommended is 6".

Insufficient lubrication.
Contaminants (sand, etc.).

Avoid raising snowblower while
in operation.

Readjust 3-point hitch in order
to position the snowblower
closer to the tractor.

Follow lubrication
recommendations.

Replace defective telescopic
members.

Damaged or jammed locking pin
or bolt.

Pin or orifice contaminated by
sand, ice, etc.

Telescoping members too long,
exerting pressure on locking
device.

Clean and grease.

Readjust 3-point hitch in order
to position the snowblower
further away from tractor.

Premature wear of guard tube
bearing ring.

Lack of lubrication.

Wrong installation of guard
chain.

Part of the guard in contact with
the equipment.

Follow lubrication instructions.
Adjust chain to prevent
interference between guard &
equipment.

Replace worn or damaged
bearing rings.

Cut or deformed safety guard
tubes.

Tubes in contact with the
equipment.

Eliminate any interference
between tubes and equipment or
tractor.

Replace damaged tubes.

-20 -




TROUBLESHOOTING (cont'd)

SNOWBLOWER

PROBLEM

POSSIBLE CAUSE

CORRECTION

- The snow is not being thrown as
far as usual.

Tractor RPM too low.

Gap too wide between impeller
blade tip and drum outlet wall.
Insuffucient tractor HP.

Raise P.T.O. speed to a minimum
of 540 RPM.

Adjust impeller blades closer to
drum outlet (1/8" to 3/16").
Reduce travel speed.

- Frequent plugging of discharge
chute.

Tractor RPM too low.

Tractor RPM reduced too early
with snow still in the
snowblower.

Slippage of PTO clutch
mechanism.
Wet snow condition.

Raise P.T.O. speed to a minimum
of 540 RPM.

Make sure the snowblower is
completely empty before
reducing RPM, especially on
tractors with foot controlled
RPM.

Repare clutch.

Reduce travel speed.

- The impeller will not turn.

Shear bolt broken on drive shaft.

Replace shear bolt.

- The auger will not turn.

Shear bolt broken on drive shaft.
Shear bolt broken on auger drive
shaft.

Broken drive chain.

Replace shear bolt.
Replace shear bolt.

Fix or replace chain.

- The chute will not turn.

Ice accumulation.
Wrong hydraulic connections.

Remove ice.
Check hydraulic connections.

-21 -




SPECIFICATIONS

Snowblower model PXPL-86 PXPL-86-92 PXPL-92 PXPL-92-98
Horse power recommended min. - max. 50 to 75 HP 50 to 75 HP 75 to 125 HP 75 t0125 HP
Working width - snowhlower 86" (218.44) 92" (233.68) 92" (233.68) 98" (248.92)
Working width - X-PRO blade 875" (222.57) 93%1s" (237.82) 934" (237.82) 994" (263.37)
Cutting height - snowhlower po. (cm) 30" (76.20) 30" (76.20) 33 3/4" (85.73) 33 3/4" (85.73)
Cutting height - X-PRO blade po. (cm) 6" (15.24) 6" (15.24) 8" (20.32) 8" (20.32)
Height - Chute hase po. (cm) 365s" (93.03) 365s" (93.03) 423)s" (107.83) 423)s" (107.83)
Impeller diameterpo. (cm) 28" (71.12) 28" (71.12) 32" (81.28) 32" (81.28)
Depth of drum po. (cm) 12" (30.48) 12" (30.48) 12" (30.48) 12" (30.48)
Impeller blades 4 4 5 5
Size of impeller shaft po. (cm) 196" (3.97) 196" (3.97) 2" (5.08) 2" (5.08)
Height - Impeller center po. (cm) 16" (40.64) 16" (40.64) 18'/+" (46.36) 18'/+" (46.36)
Impeller RPM 540 540 540 540
Number of augers 1 1 1 1
Auger diameter po. (cm) 162" (41.91) 162" (41.91) 19'2" (49.53) 19'2" (49.53)
Drive chain - auger 80 80 80 80
0il bath sealed gear box Std. Std. Std. Std.
Chute rotation mechanism for motor Std. Std. Std. Std.
Number of shear bolts 2 2 2 2
Hitch category 2 2 2 2
Balanced impeller Std. Std. Std. Std.
Balanced auger Std. Std. Std. Std.
1000 to 540 RPM reducer Opt. Opt. Opt. Opt.
Scraper blade| Std. steel - reversible Std. Std. Std. Std.
Carbon steel 1/2" x 4" Opt. Opt. Opt. Opt.
Carbon steel 1/2" x 6" Opt. Opt. Opt. Opt.
Tivar Opt. Opt. Opt. Opt.
Stainless steel 1/2" x 4" Opt. Opt. Opt. Opt.
Adjustables Standard steel Std. Std. Std. Std.
skid shoes Carbon steel Opt. Opt. Opt. Opt.
Stainless steel Opt. Opt. Opt. Opt.
Seraper blade & Standard steel Std. Std. Std. Std.
A Carbon steel Opt. Opt. Opt. Opt.
;k;sz[;";T: d[;" Tivar Opt. Opt. Opt. Opt
Stainless steel Opt. Opt. Opt. Opt.
Full flight main auger (industrial) Opt. Opt. Opt. Opt.
Chute regular Opt. Opt. Opt. Opt.
semi-industrial Opt. Opt. Opt. Opt.
Deflector manuall Opt. Opt. Opt. Opt.
hydraulic Opt. Opt. Opt. Opt.
Bearing | ductile iron casing Std. Std. Std. Std.
Lateral blades Opt. Opt. Opt. Opt.
P.T.0. shaft (standard) No. 6 No. 6 No. 8 No. 8
P.T.0. shaft (optional) No. 8 No. 8 No. 9 No. 9
Weight! Ibs (kg) 1822 (826) 1860 (844) 2059 (934) 2099 (952)

'Including PSIG-7486 chute, P.T.0. and hydraulic motor.
Design and specifications subject to change without notice.

-22 -




SNOWBLOWERS PXPL-86 PXPL-86-92

170-03643R2

ke

53

! DA N
e Ema ) Y- SHM
“\ TR
LR !
.
EONOO)
5 .
\\ 4 P
C\& \
N\

A

B\

!
LV




SNOWBLOWERS PXPL-86 PXPL-86-92 (cont'd)

REF.

OCONOOOPLWNN= =

10
11
12
13
14
15
15
16
17
18
19
20
21
22
23
23
24
24
25
25
26
27
28
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43

PART #

120-05032
120-04612
140-00912
140-09492
319-38310
110-01882

8030
300-44310
130-35251
130-35262
300-36250

8149
110-01341
300-40310
130-36081
301-38280
110-26031
110-23151

9281
300-38310

UCFD208-24

Std.
300-40310
UC208-24
FD208
140-07301
140-07291
190-07161
190-06381
110-22422
110-09532
300-34280
300-38400
110-25902
110-23162
190-02193
300-40310
190-09541
190-09542
140-20861
300-32250
110-03151
110-05491
300-32280
190-06331
190-06332
319-38325
190-07031
302-36370
160-12041

DESCRIPTION

Frame PXPL-86 ... e et
Frame PXPL-8BO2 ... it e
Scraper blade reversible 1/2" X 4" X 79 3/4" Ig «vovieiiii e
Scraper blade reversible 1/2" x 4" x 85 3/4" Ig ...ccviiiiiiiiiiii,
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lockwasher ..........cccooiiiiiiiiiiiiiins
Impeller 28" dia. 4 blades .....couiuiiiiiiiii
Key B/8 X /8 X 3 1 2 e e
Bolt 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer ......................
Inside guard (Welded) ........ouieieiiiii e
Inside guard (DOITEd) ......ouvirieii i
Bolt 3/8" NC x 1" Ig + nylon locknut & flat washer ...,
U-shaped UHMV .. et ee e
Retaining BraCket .....ooeiiiiii i
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer .................coont.
[0 =T o3 o PO
Bolt 7/16" NC x 1 1/4" Ig 4+ nylon [ocknuUt .........oiiiiii e
AUGET P X P8 B ..ttt e
AUger PXPL-8BO2 ... e
Sprocket 80A3B0 T T /2" di@. «oueueieiiie e e e
Bolt 7/16" NC x 1 1/2" Ig + two way loCknuUt .........oeoeiiiiiiiiii e
Bearing 1 1/2" + flange & grease fitting (straight) ..........ccoooiiiiiiiiiiin
Grease fitting 1/4"-28 straight ......coiiii s
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer 7/16" .............c.ccceeinnns
Bearing T /2 e e
Flange for 4 grease fitting .....ooiiiiiiii e e
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 65" (PXPL-86)
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 71" (PXPL-8692)....
Shroud 27" X 85" (PXPL-8B) ...uueiiiiiiiiiiieet ettt a e

Shroud 30" X 71" (PXPL-8B92) ...ttt
Shroud hinge 65" (PXPL-86) .....cuiuieiiiiiieie e ee e
Shroud hinge 71" (PXPL-8692) ....ciiiiiiiiii e
Bolt 5/16" NC x 1 1/4" Ig 4+ nylon [oCKNUt .......oeiiiiiiiiii s
Bolt 7/16" NC x 3" Ig + nylon locknut .......cooieiiii e
PIOW PXPL-BB ..ttt et ettt ettt et
PloW PXPL-BBO2 ...ttt e
Proximity iNAiCAtOr ......o.ue e
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ..o
RIGNT FlaD e
Y i 1 =T
Flap hold down 1/8" X T" X 10" Ig «eviviriiiiiiiii e ee e
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer ...
SKid SN0OE (18Ft) enrriie i e
SKid SNOE (EF1) eneniii
Bolt 1/4" x 1 1/4" Ig + nylon locknut .......c.ooiiiiiiii
Right hand guUIde ...c.oeiii e eeas
Left NaNd QUIAE .....eeeee e
Plow bolt 7/16" NC x 1 3/4" Ig + nylon locknuUt .........ccoiiiiiiiiiiii s
Stopper shock absorber ...
Bolt 3/8" NC x 2 1/2" Ig + nylon locknut ..o
Bushing 2" i.d. x 2 1/2" 0.d. X 3 3/8" Ig «eviiiiieiiii e

=24 -

QTy

PXP-86

PXP-8692

-1
-1
8 9

1
1
1
1
1
4 4
1
1
2 2
1

4 4

-1
1

4 4
2 2

10 10
8 8
2 2
2 2
2 -
-2
-1
-1

14 16
3 3
.
2 2
2 2

1
1
2 2
6 6
1
1
2 2
1
1
6 6

2 2
2 2
2 2



SNOWBLOWERS PXPL-86 PXP-86-92 (cont'd)

REF.

44
45
46
47
48
49
50
51

52
53
54
55
56
57
58
59
60
61

62
63
64
65
66
67
68
69
70
70
70
71

72
73
74
75
76
77
78
79
80
81

82
82
83
84
85
86
87
88
89
90

PART #

160-12001
140-01861
8112
25J11.5D
25J11.5G
376-50000
358-50235
Std.
110-23243
110-23244
Std.
MLH-315
8369
140-09571
300-36250
110-20811
336-38000
300-38310
323-36160
110-04182
300-32220
300-38280
130-08162
300-32340
6466

9287
190-07051
26A80
59-80
140-10571
300-40250
8251
110-05311
110-12421
Std.
110-23731
8220

Std.
110-23143
300-50400
110-25872
110-23372
150-05471
160-16611
110-23352
uc207-20
FD207
130-33221
130-33231
300-40325

DESCRIPTION QTY
(]

(-1}

s g

[-™ -9

=z =

Bushing 1 3/4" i.d. X 2" 0.d. X T 3/T68" Ig «eviviuieiiii e 2 2
SKid SNOES TOCK ..t et 2 2
LOCK PIN /A e e 2 2
Hydraulic cylinder (right side) 2 1/2" x 11 1/2" stroke (see page # 47) ......ccc....u. 1 1
Hydraulic cylinder (left side) 2 1/2" x 11 1/2" stroke (see page # 47) ......ccccune... 1 1
Flat washer 1" i.d. X 2 1/2" 0.d. cooeii i s 2 2
Castle NUt 1"-14 X 7/8" ThiCk ..ueneieiiii e 2 2
CUtter PiN B5/32" X 27 Ig euiiiie e 4 4
Pivoting Side (I6ft) ..ueneeiii 1 1
Pivoting side (right) ... 1T 1
External retaining ring T /2" . e 2 2
«Orbit» hydraulic motor + cushion valve .........ccooiiiiiiiii e opt opt
Key for hydraulic MOTOr ..o e e 1 1
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOTOr .....c.uveiiiiiiiiiiiieieeece e 2 2
Bolt 3/8" NC x 1" Ig 4+ lock washer ........ccooiiiiiii e 4 4
RO 4 oT1 £ N o o] o] g=1U] o] o Y] o AR PP 1 1
NUL 7718 N C ettt e ettt ae e e e enenes 4 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer ............cccoooiiiiiiiiinnn. 4 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig «.vvuiiiiniiiiiii e 2 2
SProCKET O 100N .ot e 1 1
Bolt 1/4" NC x 3/4" Ig + lock washer ........ccooiiiiiii e 1 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer ............cccoooiiiiiiiiinne. 2 2
LU= o P 1 1
Bolt 1/4" NC x 2" Ig + nylon IoCKNUT .....ouiniiiii e 1 1
Splined adaptor 1 1/4"-19 splines (wWelded) ......cooviiiiiiiiiii s 1 1
Idler SProCKEt #80 ...uie i 2 2
Chain #80 X 71" Ig (771 TINKS) turirieiiii et eeeens 1 1
Connecting lINK NO.8O0 ... ..iiii e e e 1T 1
OFfSet Nk NO.80 . .eiieie e et e 1 1
BaCK Plate .o e 3 3
Bolt 1/2" NC x 1" Ig 4+ lock Washer ..o e 8 8
GEAN DOX T 27D it e 1 1
Adjustment plate for gear box + 4 nuts 1/2" NC ... 1 1
Hinged P.T.O. Shroud ..o 1 1
ROII PIN B/ T8 X 2™ Ig teieitieiii ettt e e e e e 4 4
] oY =T L= TE1U ] o] o Yo} AN PP 1T 1
] o] = 1o =TT U1 o o Yo} o S o) 1 o TP 1 1
HItCh Pin Clip 573 2 i e 1 1
L0 o o 1= Gl oV o1 o TP 1 1
Bolt 1" NC x 3" Ig 4+ nylon [0CKNUL .....cuiniii e 1 1
Auger drive shaft X 32 5/16" PXPL-86 ......cciviiiiiiiiii e e 1 -
Auger drive shaft X 35 5/16" PXPL-8692......ccoiiiiiiiiiiiiiie e -1
Bushing 1/4" i.d. x 1" 0.d. x 3/4" Ig (welded) ........cccoviiiiiiiii s 2 2
Aluminium bronze bushing 1 3/4" o.d. x 1 1/4" i.d. X 1/2" Ig eceviviiiiiiiiiiiiinn, 1 1
Sprocket #80 + shearplate (including n0.84 & no. 129) ......coiiiiiiiiiiiiiiees 1 1
Bearing 1 /4 e 1 1
Flange for 2 grease fitting .....ooiuiiiiiiiiiii s 1 1
S o= Lo =T gl o T 1 £ PP 1 1
Drive shaft access Plate ....ovuiiiiiiii i 1 1
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" ..........ccccovvieininins 4 4

-25 -



SNOWBLOWERS PXPL-86 PXPL-86-92 (cont'd)

REF.

91

92

93

94

95

96

97

97

98

99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
1156
116
117
118
119
119
120
120
121
122
123
124
124
125
126
127
127
128
129
130
131
132

PART #

300-40280
140-14243
110-15291
300-44355
150-05961
Std.

8202
9225-1
110-23133
110-23134
300-44520
300-44550
300-44490
9269
140-10871
300-40310
9473
110-10271
8374

8375
110-25891
300-46385
Std.
110-23291
160-06511
150-00332
110-23121
376-44000
346-45000
190-02321
190-07201
190-07061
190-07211

UCFD207-20

358-50500
15855x8
140-08882
140-20601
140-09401
300-32325
8351

8380
300-38400
160-16591
160-03942
150-07971
9405-06-06

DESCRIPTION

Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer 7/16" ...........cccoovivinnins

3-points side bar
Hoses support
Bolt 5/8" NC x 2 1/4" Ig + nylon locknut
Pin category 2 (top link)
Lynch pin 1/4" x 1 3/4"
P.T.O. shaft T60
P.T.O. shaft T80
RITCH e
Right lower hitch
Bolt 5/8" NC x 5" Ig + nylon locknut
Bolt 5/8" NC x 5 1/2" Ig + nylon locknut
Bolt 5/8" NC x 4 1/2" Ig + nylon locknut
Pin category 2
3-points hitch reinforcement
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut
Compression spring
Threaded tube for idler adjustment
Adjustable clamp fastener (welded)
Hook for adjustable clamp fastener (welded)
Side shaft guard
Bolt 3/4" NC x 2 3/4" Ig + nylon locknut
Grease fitting 90°
Threaded rod for idler adjustment + nut 7/16" NC
Spacer 3/4" i.d. x 1 1/4" o.d. x 3/4" Ig
Idler clevis pin

Left lower

o T

Flat washer 5/8"
Nylon locknut 5/8" NC thin

Hose 3/8"
Hose 3/8"
Hose 3/8"
Hose 3/8"

Bearing 1 1/4" + flange with 2 grease fitting
Castle nut 1"-14 x 9/16" thick
"T" adaptor 1/2" swivel
Valve support (JL-50) up to serial # 24724
Valve support (RL-50) from serial # 24725 and up

Plate 1/4"

Bolt 1/4" NC x 1 3/4" Ig + nylon locknut
Relief valve 1/2" (JL-50) up to serial # 24724
Relief valve 1/2" (RL-50) from serial # 24725 and up
Bolt 7/16" NC x 3" Ig + nylon locknut

x 55" Ig + 1 fitting 6U-106 + 1 fitting 6U-108
x 52" Ig + 1 fitting 6U-106 + 1 fitting 6U-108
x 65" Ig + 1 fitting 6U-106 + 1 fitting 6U-108
x 62" Ig + 1 fitting 6U-106 + 1 fitting 6U-108

x 2" x45/16"

Aluminium-bronze bushing 1 3/40.d. x 1 1/4i.d. x 1 1/4"Ig «coiviriniiiiiinn.

Spacer 1 5/8" 0.d. x 1 1/4" i.d. x 5/32" thickness
Washer 1 1/4" o.d. x 1/2" i.d. x 17/32" thickness
Elbow 90° 3/8" swivel

-26 -

N
N == 2 ama N NN 2 aaaN=_2,PNNNNNNN = Al

N
NN aON=S aN= 2 aaWN =

—w=N=N » PXP-8692 <

N
1

N
1



SNOWBLOWERS PXPL-92 PXPL-92-98

170-03601R3

HYDRAULIQUE




SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

—
CQOWONOOGPALWNN= =

_ e A
NOoOooaaph,wN =

18
19
20
21
22
23
23
24
24
25
25
26
27
28
28
29
30
31
32
33
34
356
36
37
38
39
40
41

PART #

120-05051
120-04851
140-00812
140-00832
319-38310
110-25371

9285
300-44310
130-39541
130-39551
300-36250

8149
110-01341
300-40310
130-39581
301-38280
110-25991
110-25361

9281
300-38310

UCFD208-24

Std.
300-40325
uC208-24
FD208
140-07291
140-06431
190-07221
190-02522
110-09532
110-23222
300-34280
300-38400
110-25962
110-25392
190-02193
300-40310
190-02221
190-02222
140-06161
300-32250
110-04521
110-04531
300-32310
190-07302
190-07301
319-383256
190-07031

DESCRIPTION QTyY
(==

3 &

o o

= =

Frame PXPL-0 2 .. 1 -
Frame PXPL-9208 ... i s -1
Reversible scraper blade 1/2" X 4" X 84 1/2" Ig «.evieiiiiiiiiiiii e 1T -
Reversible scraper blade 1/2" x 4" X 90 T/2" Ig «.vvieiiiiii i -1
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock washer ............cccocviiieinnnnn. 9 9
Impeller 32" dia. 5 blades ...c.cviriiiiii e 1 1
Ky T/ 2 X T 2 X A i e 1 1
Bolt 5/8" NC x 1 1/2" Ig (ass. with lock-tite 242) + lock washer................ 1 1
Inside guard (Welded) ......o.oiiiiiii 1 1
Inside guard (bolted) ......ooeiiiiii i 1T 1
Boulon 3/8" NC x 1" Ig + nylon locknut & flat washer .............ccocoviiiiiiiinnnn. 4 4
U-shaped UHMW ... e e e aaaes 1 1
Retaining bracket .......cooiiiiii 1T 1
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer............c..cccvvvinnennnn. 2 2
(=] [ Tox o PP 1 1
Bolt 7/16" NC x 1 1/4" Ig 4+ nylon [oCKNUL .......cuiiuiiiiiiiice e 4 4
AUGET PXPL-0 2 L 1 -
AUGEr PXPL-O 208 ..o -1
Sprocket 8OA30 T 1 T/2" did. vuiiuiiiiiii i 1T 1
Bolt 7/16" NC x 1 1/2" Ig + two way locknuUt.........c.cooviiiiiiiiiiiiieees 4 4
Bearing 1 1/2" + flange & grease fitting (straight) .........c.coooiiiiiiiiiiiinenns 3 3
Grease fitting 1/4"-28 straight ........cooiiiiii e 10 10
Bolt 1/2" NC x 1 3/4" Ig + nylon locknut & flat washer 7/16" ..............cc..... 8 8
Bearing 1 /2 o e 3 3
Flange for 2 grease fitting ....cooeveiieiiiiii i 3 3
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 71" (PXPL-92). 2 -
Back plate for shroud hinge and stationary hold down 1/4" x 1" x 77" (PXPL-9298) ... - 2
Shroud 35" X 771" (PXPL-92) ... e 1 -
Shroud 35" X 77" (PXPL-9298) ...eiuiiiiiiiii e -1
Shroud hinge 71" (PXPL-92) ... e 1 -
Shroud hinge 77" (PXPL-9298) ... .t e -1
Bolt 5/16" NC x 1 1/4" Ig + nylon locknUt ........cccoiiiiiiiiiiieeees 16 16
Bolt 7/16" NC x 3" Ig 4+ nylon locknut .......cccoiiiiiiiii e 3 3
PlOW PXPL-O 2 o e 1 -
PlowW PXPL-O208 .. -1
ProxXimity iINAiCator ..ooueii e 2 2
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut ..o 2 2
{7 o 1 - o P T 1
I i 1 - o T 1T 1
Flap hold down 1/8" X T" X TO" Ig ceueuiniiiiii e 2 2
Bolt 1/4" NC x 1" Ig + nylon locknut & flat washer ..............cccoeiiiiiinnnne. 6 6
SKid SN0 (EFt) 1enrniie i 1 1
SKid Sh0€ (FIgNT) cuuneieiiii e 1T 1
Bolt 1/4" x 1 1/2" Ig 4+ nylon loCkNUt ......ouiiiiiiii e 2 2
Right hand QUIde .....o.uiieiii e e ee e 1T 1
Left hand guUIdE ..o 1T 1
Plow bolt 7/16" NC x 1 3/4" Ig + nylon locknut ..., 6 6
Stopper shock abSOrber ......coiiiiiii 2 2



SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
82
83
84
85
86
87

PART #

302-36370
160-12041
160-12001
140-03361
8112
25J15.6D
25J15.5G
376-50000
358-50235
Std.
110-25423
110-25424
Std.
MLH-315
8369
140-09571
300-36250
110-20811
336-38000
300-38310
323-36160
110-04182
300-32220
300-38280
130-08162
160-07311
140-08882
140-20601
140-09401
6467
140-10761
300-44280
9307
110-05281
110-12541
Std.

9462
8220

Std.
110-25381
300-54460
110-25931
110-18261
150-03911
160-06901
110-18241
300-32325
8351

DESCRIPTION QTyY
(==

3 &

o o

x &

Bolt 3/8" NC x 2 1/2" Ig + nylon locknut .......ccooieiniiiii e 2 2
Bushing 2" i.d. x 2 1/2" 0.d. X 3 3/8" Ig «ueviriniiii e 2 2
SKid Sh0ES 10CK . .eiuiiiiti i 2 2
Cran d’arrét POUr PAtiN ...t et 2 2
LOCK PIN T/ A e e 2 2
Hydraulic cylinder (right) 2 1/2" x 15 1/2" stroke (see page # 48)............... 1T 1
Hydraulic cylinder (left) 2 1/2" x 15 1/2" stroke (see page # 48) ................ T 1
Flat washer 1" i.d. X 2 1/2" 0.0, coiriiiiiii e e 4 4
Castle NUL 1"-14 X 7/8" ThiCK «viiuiiiiiii e e 2 2
Cutter Pin B/8 2 X 2 Ig it et 4 4
Pivoting Side (EF1) .oviiuiieii i 1T 1
Pivoting side (Fight) ..o e 1T 1
External retaining ring T 1/2" . o e 2 2
«Orbit» hydraulic motor + cushion valve ..o opt opt
Key for hydraulic MoOtor ... e e 1T 1
Spacer 1/8" x 1" x 3 1/4" Ig for «Orbit» MOTOr ......cuvvuviiiiiiieiieiee e 2 2
Bolt 3/8" NC x 1" Ig + lock Washer ........cocouiiiiiiiii e 4 4
R ] oY #3011 ] o o Yo 1 1
N T 7 1 B PN 4 4
Bolt 7/16" NC x 1 1/2" Ig + nylon locknut & flat washer .......................... 4 4
Hexagonal socket set screw 3/8" NC X 3/8" Ig «.viviuiiiiiiiiiiiii e 2 2
SProcket O 100t i T 1
Bolt 1/4" NC x 3/4" Ig + lock washer ... 1 1
Bolt 7/16" NC x 1 1/4" Ig + nylon locknut & flat washer .......................... 2 2
€ U= o 1 1
Aluminium-bronze bushing 1 1/2" i.d. x 1 7/8" o.d. x 1 1/4" Ig .c.ccvvvvvvinnnn. 1 1
Valve support (JL-50) up to serial # 24724 ..o 1 1
Valve support (RL-50) from serial # 24725 and Up .....cocveiiiiiiiininiiiiiiiiieieieieene 1 1
Plate T/4" X 2" X 4 B/ 1B ot 1 1
Splined adaptor 1 3/4"-20 splines (welded) ........ccoeiiiiiiiiiiiii e 1 1
BaCK Plate et e 3 3
Bolt 5/8" NC x 1 1/4" Ig + lockwasher ........cccoiiiiiiiiii e 8 8
GEar DOX T 270 Lttt e 1 1
Adjustment plate for gear box + 4 nuts 1/2" NC .....oovviiiiiiiiiiiiiiieee, 1T 1
Hinged P T 0" ShroUd .. ..oviiiiiii i ae e 1T 1
ROI PN B/T8™ X 2™ g ettt e et ae e 4 4
BT oY =T LT TU ] o o Yo PP 1 1
] oY =T [T =T U] o Yo ] o1 1P 1 1
Hitch pin Clp B/ 82 i e 1T 1
0 o T 1 1 1
Bolt 1 1/4" NC x 4" Ig + nylon [oCknUT ......ooviiiiii e 1 1
Auger drive shaft x 34 7/16" PXPL-92 ... 1 -
Auger drive shaft x 37 7/16" PXPL-9298 ... -1
Bushing 15/16" i.d. x 1" 0.d. x 3/4" Ig (welded) .......c.cooiiiiiiiiiiiiies 2 2
Aluminium-bronze bushing 1 3/4" i.d. x 2" 0.d. X 1/2" g «.eviviiiiiiiiiiieens 2 2
Sprocket #80 + shearplate (including N0.84 et 67) ....ccvvvviiiiiiiiiiiiiiiienns 1 1
Bolt 1/4" NC x 1 3/4" Ig + nylon locknut .......ccoieiiiiii e 2 2
Relief valve 1/2" (JL-50) up to serial # 24724 .......oeinieieiiiiieii e 1 1

-29 -




SNOWBLOWERS PXPL-92 PXPL-92-98 (cont'd)

REF.

87
88
89
90
91
92
93
94
95
96
97
97
98
99
100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
119
120
120
121
121
121
122
123
124
125

PART #

8380
130-39271
130-39261
300-40325
300-40280
140-15451
110-15201
300-46400
150-05961

Std.
9225-EG

9475
110-15213
110-15214
302-46580
302-46610
300-46550

9269
140-15461
300-38400

9688
110-01071

8374

8375
110-25431
150-07971

Std.
110-01063
160-06511
150-00332
110-01052
376-44000
346-45000
190-07251
190-07281
190-07261
190-07061
190-07271

26A80
59-80
358-50500
15855x8
300-34340
9287

DESCRIPTION

Relief valve 1/2" (RL-50) from serial # 24725 and up

SPACET PlAte e s
Drive shaft access plate......ccoviiiiiiiiiiii

Bolt 1/2" NC x 1 3/4" Ig + nylon locknut thin & flat washer 7/16"
Bolt 1/2" NC x 1 1/4" Ig + nylon locknut & flat washer 7/16"

3-points side bar... ..o
[ L0 T=T =TT U o o o ]
Bolt 3/4" NC x 3" Ig + nylon locknut ......ccooiviiiiiiiiiiiiiiiens
Pin category 2 (top liNK) ..oveiiiii i
Lynch pin 1/4" X 1 B/4" oo

P.T.O. shaft T80
P.T.O. shaft T90

Left lower hitCh ..uvoiiiii e

Right lower hitch
Bolt 3/4" NF x 6" Ig + nylon locknut

Bolt 3/4" NF x 6 1/2" Ig + nylon locknut ...........ccooiiiiiiiiiiinenn.
Bolt 3/4" NC x 5 1/2" Ig + nylon locknut ...,
Pin Category 2 ...
3-points hitch reinforcement..........ccooiiiiiii i
Bolt 7/16" NC x 3" Ig + nylon locknut ..........cooviiiiiiiiiiiennn.
COMPIrESSION SPIING cuvintititeiteit ettt aaenaaas

Threaded tube for idler adjustment

Adjustable clamp fastener (welded) ........ccoooiiiiiiiiiiiiiiii,
Hook for adjustable clamp fastener (welded) ............cocooviiiiinnns
Side shaft guard .......cooiiiii
Washer 1 1/4" o.d. x 1/2" i.d. x 17/32" thick ........ccoviiiiiiiinnnn.
Grease fitting 90 0 ...
Threaded rod for idler adjustment + nut 7/16" NC ...........ccoiiennnnn.

Spacer 3/4" i.d. x 1 1/4" o.d. x 3/4" Ig

IdIEr ClEeVIS PN 1.t
Lo | LT PP
Flat washer B/8 " ...
Nylon locknut 5/8" NC thin .....cccoiiiiiiiiiii
Ig + 1 fitting 6U-106 + 1 fitting 6U-108 .........
Ig + 1 fitting 6U-106 + 1 fitting 6U-108 .........
Ig + 1 fitting 6U-106 + 1 fitting 6U-108 .........
Ig + 1 fitting 6U-106 + 1 fitting 6U-108 .........

Hose 3/8" x 53"
Hose 3/8" x 50"
Hose 3/8" x 68"
Hose 3/8" x 65"
Chain #80 x 75" Ig (75 links)
Connecting link no.80
Offset link no.80

Castle nut 1"-14 x 9/16" thick ....vvvvieiiiiiiiii e
"T" adaptor 1/2" SWIVEl..c.viuii i
Bolt 5/16" NC x 2" Ig + nylon locknut ..........cooiiiiiiiiiiiiiienne.
SProcket #80 ot e

-30 -

o
5
<

PXP-9298

N
PN N, R, 2, NN, NN, 2 a NN MNNNNN_, 2, W2, NP

w
NNWON= ==



CHUTE CST-7486

170-03271

=

b

=
=
D
=
S
N

——

i
((
= So— ||
Vo7 e

Z =

N
S~
P

>
N
/
\
\\\\
~

[¢:m]




CHUTE CST-7486

REF.

—
QOVWoONOOOGPA~,WN =

_
WwnN -

14

—_
o O

PART #

110-04401
8370

8112

Std.

8210

Std.

8145

8146
110-01112
300-32250
140-13071
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION QTyY
CRULE DaSE ottt 1
Chute deflECtor oot 1
e Yod Qo 11 T 19 2 At 1 PR opt.
Cotter PN T/8" X 1 g teiniiie i e 3
Chute defleCtor Pin .oo.eiii i e e e 1
Cotter pin B5/32" X 2" 1g (2) cuuiiii s opt.
Chute adjusting rod (1) .oueieiniiii i e a s opt.
Chute adjusting tUDE (1) .ovuiiuiiii i opt.
Mounting SUPPOIT Plate . ..eiiei e e 1
Bolt 1/4" NC x 1" 1g. 4+ nylon locknut .........oiiiiii e 2
HOSES MOUNTING Plate ...ueei e e aeas 1
Manual telesSCopIC tUDE ..o e opt.
Hose support for deflector cylinder.......c.oooiiiiiiiiiii e opt.
[V 11T - opt.
Clevis pin 1" X 3 1/8" 1g (2) errieiie e opt.
Hairpin COttEr 7/8 " () tuieiie i e e opt.

-32-



SEMI-INDUSTRIAL CHUTE PSIG-7486

170-03393




SEMI-INDUSTRIAL CHUTE PSIG -7486

REF.

—
QOVWoONOOGPA~,WN =

_ e A
OCOONODOP,WN -

20

NN
N —

PART #

110-22503
110-22521
110-22511
140-14041
110-22893
8376
150-05311
378-36500
110-01112
300-32250
140-13071
8112
300-40380
Std.

Std.

8146

8145
T-74104
TSB-74104
25TRO8
6004

Std.

DESCRIPTION

CRULE DaSE ottt
Lower chute defleCtor ... e
Upper chute defleCtor . ..o e e e e
[0 o T = o3 1T [ oY P
ACCESS PANE ..t e
Adjustable clamp fastener (welded) ......ccviiiiiiiiiiii e
Spacer for CoONNECTING FOd ....viiii i e
LA = 1] o = PP
L [0 XTI WY o o |
Bolt 1/4" NC x 1" Ig + nylon [0CKNUL ....o.oiieii e
HOSE hOold dOWN e e et aae e
e Tod QN o 1o T 19 2 A 1 PPN
Bolt 1/2" NC x 2 3/4" Ig + nylon lock nut & washer ..........c.cooooiiiiiiiiiiinnn.
Grease firtting 1/4"-28 straight .......cocouiiiiiiii e
Cotter pin B5/32" X 2" 1g (2) cuuiiii s
Chute adjusting tUDE (1) .ovuiiuiii i e
Chute adjusting rod (1) .oueieiiiiii i e ae e
Manual telesSCopPIC tUDE ......uiii i s
Hose support for deflector cylinder.......ccoooiiiiiiiiii e
[V 11T -
Clevis pin 1" X 3 1/8" 1g (2) errieiie e
Hairpin COttEr 7/8 " () tuieiie i e e

-34 -



SNOWBLOWER'S OPTIONS

170-03671R1

-35-



SNOWBLOWER'S OPTIONS

REF.

OOOWOWONNNNODOOOOAORPRPWWWWN= = 2=

PART #

140-04071
140-13131
140-04081
140-04091
319-383256
140-04131
140-13141
140-04141
140-04151
110-05501
110-05511
110-04681
110-04811
190-01311
190-05681
190-01331
190-01321
140-03971
140-131561
140-03991
140-03981
110-08321
110-20581
110-10391
110-10381
319-38370
300-40200
300-40280
130-16683
130-19521
300-40310
8348

9575
110-12961
8202-1
9569
9569-1
9475-1
9475-2
140-15021
140-15031
140-15041
140-15051
333-40310
333-40340
319-38310
319-383256
110-24811
110-24831
110-24812
110-24832
110-32861
110-32871
110-32862
110-32872

DESCRIPTION

Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 79 3/4" ..
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 85 3/4" ..
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 84 1/2" ..
Scraper blade (hard. steel, not sharpened, reversible) 1/2" x 4" x 90 1/2" ..
Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer ................cocoieieiennn.
Scraper hlade (hardened steel, sharpened, not reversible) 1/2" x 6" x 79 3/4"
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 85 3/4"
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 84 1/2"
Scraper blade (hardened steel, sharpened, not reversible) 1/2" x 6" x 90 1/2"
Carbon steel skid shoe (right Side) ........cccoiiiiiiii s
Carbon steel skid shoe (right Side) ......oiviiiiiiiiii s
Carbon steel skid shoe (left Side) .....ovviuiiiiniiii s
Carbon steel skid shoe (left Side) ......ccouiuiiiiiiiii e
Scraper blade, TIVAR not reversible 1" x5 1/4" x 79 3/4" ...coiiiviiiiiiiiann.
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 85 3/4" ....ccoviviiiiiiennn.
Scraper blade, TIVAR not reversible 1" x5 1/4" x 84 1/2" ...ccviiiiiiiinnn...
Scraper blade, TIVAR not reversible 1" x 5 1/4" x 90 1/2" .. iiiviviiiiiiinennn.
TIVAR blade bolting plate 1/4" x 2" X 79 3/4" ..o
TIVAR blade bolting plate 1/4" x 2" x 85 3/4" ..o,
TIVAR blade bolting plate 1/4" x 2" X 84 1/2" ...t
TIVAR blade bolting plate 1/4" x 2" x 90 1/2" ..o
TIVAR blade holder 3/8" x 5 1/2" x 79 3/4" .o,
TIVAR blade holder 3/8" x 5 1/2" x 85 3/4" .oiiiiiiiiiiiiiic e
TIVAR blade holder 3/8" x 5 1/2" x 84 1/2" oo
TIVAR blade holder 3/8" x 5 1/2" x 90 1/2" .o,
Plow bolt 7/16" NC x 2 1/2" Ig + nut & lock washer ................c.cociiiiinns
Bolt 1/2" NC x 3/4" Ig + lock washer ..........ooiiiiiii e
Bolt 1/2" NC x 1 1/4" Ig + lock washer ..o
Mounting plate for speed reducer 1000 @ 540 ........ccevviniiniiiiiiiniiieeneinnn,
Mounting plate for speed reducer 1000 @ 540 ........ccevviniiriiiiriiniiieineennn,
Bolt 1/2" NC x 1 1/2" Ig + nylon locknut & flat washer (x)..............coceuinine
Speed reducer T000@540 "triple Chain" ......ocuvviirieiiiie e,
Speed reducer T000@540 "triple Chain" ......oouiviiriiiieiee e,
PTO shroud for speed reducer 1000@540 .........oeviiniiriiniiieiieieeieeeeeieennn.
P.T.O. T60,QD 1 3/8"-21 splines, SBI 1 3/8"-6 ......ovviiiiiiiiiiiiiiiiceeen
P.T.O. T80,QD 1 3/8"-21 splines, SBI 1 3/4"-20 ....cciieviiiiiiiiiiiineeeenn
P.T.O. T80,QD 1 3/8"-20 splines, SBI 1 3/4"-20 ....ccoceviiiiiiiiiiieiieeeen,
P.T.O. T90,0QD 1 3/8"-21 splines, SBI 1 3/4"-20 ....cciveviiiiiiiiiiiiineeeenn
P.T.O. T90,QD 1 3/8"-20 splines, SBI 1 3/4"-20 ....cciveviiiiiiiiiiiiiiieeeenn
Stainless steel scraper blade (not sharpened, reversible) 1/2" x 4" x 79 3/4"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 85 3/4"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 84 1/2"
Stainless steel scraper blade (not sharpened, reversible 1/2" x 4" x 90 1/2"
Hex. socket head set screw 1/2" NC x 1 1/2" Ig (stainless steel)+ nut & lock washer ...........ccccoocureueence
Hex.I socket head set screw 1/2" NC x 2" Ig (stainless steel)+ nut & lock washer
Plow bolt 7/16" NC x 1 1/2" Ig + nut & lock washer .............cocoiiiiiiiinens
Plow bolt 7/16" NC x 1 3/4" Ig + nut & lock washer ..............c.cocoiviiinnns
Stainless steel skid shoe (FIght) ...o.viiiiiii e
Stainless steel skid shoe (Fight) ......coouiniiiiii e
Stainless steel skid shoe (Ieft) ....ooiiiiiiii
Stainless steel skid shoe (Ieft) ....ooiiiiiiiii
Skid shoe (left side) with carbide sole .......ccocoviiiiiiiii
Skid shoe (left side) with carbide sole .......cccoviiiiiiiii
Skid shoe (right side) with carbide Sole ........c.covviiiiiiiiii s
Skid shoe (right side) with carbide sole ..........coiiiiiiiiiies

-36 -

QTy

S 3
8 8 8 &
£ & = &
= 5 f F
1 - - -
- 1 - -
- - 1 -
- o
8 9 9 9
1 - -
- - -
- - -
- - -
1T 1 - -
- -1
T 1 - -
- -1
1 - - -
-1 - -
| -
- - -
1 - -
- - -
| -
- - -
1 - -
- - -
| -
- - -
8 9 9 9
4 4 - -
- - 4 4
T 1 - -
- -1
4 4 4 4
T 1 - -
- -1
T 1 1 1
T 1 - -
- -1
-1
- -1
- -1
1 - - -
- 1 - -
- - 1 -
- o
opt. opt - -
- -opt.opt
8 9 - -
- - 9 9
T 1 - -
- -1
T 1 - -
- -1
1T 1 - -
- -1
T 1 - -
-1



X-PRO BLADE'S OPTIONS

170-03661R1

PXPLTV

STANDARD
PXPLHD
PXPLST

-37-



10

X-PRO BLADE'S OPTIONS

SCRAPER BLADE &SKID SHOE (Standard steel)

REF. PART # DESCRIPTION QTY

Standad 86 92 98

1 31938310  Fow bat 7/16" NCx 1 1/2" Ig+ Nut & IOCK WESHET ..ot seeseenees 6 6 6

2 31938340  Howbadt 7/16" NCx 2" Ig+ nut & lockK Washer .......ceceeereeeee s 6 6 6

3 30038310  Balt 7/16" NCx 1 1/2" Ig+ myIONIOCKNIL ......cocereeceecereeecereereeseeeseese e seeeeeseeas 8 9 10

5 140-15811 Sandard sted scraper blade 1/2" x4" x80 1/2" Ig 1 - -

5 140-14391 Sandard sted sorgper Hlade 1/2" x 4" x 86 1/2" Ig -1 -

5 140-15471 Sandard sted scraper bade 1/2" x4" x 92 1/2" Ig - -1

6 (0227277 €= /0= (o E T IS o 1 0’0 =Y (11 o1 0O TP 1 1 1

9 11022283  Standord sted SKIA SNOB (IEFL) .....cereuee et s eeanen 1 1 1
SCRAPER BLADE &SKID SHOE PXPLHD (CHT360 steel)

REF. PART # DESCRIPTION QTY

PARHD 8 92 98

1 31938310  How bat 7/16" NCx 1 1/2" Ig+ nut & lOCK WaSHES ......eeeeeeeeeeeeee et e 6 6 6

2 31938340  Fow bdt 7/16" NCx 2" Ig+ nut & IOCK WEBhET .........cuueeecerreecereee et sessesesssensees 6 6 6

3 300-38310 BOLT 7/16" NCx11/2" Ig+ MAONTOCKNLE ...ttt eeseeeeseeesnene 8 9 10

4 13040991 CHT360 sted scraper blade 1/2" x4" x80 1/2" Ig 1 - -

4 13041001 CHT360 sted scraper bade 1/2" x 4" x86 1/2" Ig -1 -

4 13041011 CHT360 sted scraper blade 1/2" x4" x 92 1/2" Ig - -1

7 11023534  (CHT360 sted SKIASh0E (HIGE) -.e.eeeereereereereereereereeree et e sessessessease s eessenneanenen 1 1 1

8 11023533  COHT360 Sted SKidSNOB (IET).....eeveereecereereeeeeseeeceete ettt s 1 1 1

SCRAPER BLADE &SKID SHOE PXPLTV (TIVAR)

REF. PART # DESCRIPTION QTY

PATV 86 92 98

10 32738325  Hexagord socket head set screw 7/16" NCx 1. 3/4" Ig+ Ut (EhiN) ..o 3 3 3

11 31938310  Fow bat 7/16" NCx 1 1/2" Ig+ nut & lock washer 8 8 8

12 31938370  Fow bdt 7/16" NCx 2 1/2" Ig+ nut & lock washer 2 2 2

13 31938340  Howbadt 7/16" NCx 2" Ig+ nut & locK Washer .......oceuceeereeeeeereeeee s 6 6 6

14 14008831 TIVARskid shoe hdder 5/16" x 1 1/4" x 11 5/8" Ig 2 2 2

15 19003352  TIVARskid shoe 11 5/8" Ig (fight) -..eeeeereeerseeeeeemreemecenneens 1 1 1

16 19003351  TIVARskidshoe 11 5/8" Ig (Ieft) ....vveereeren. 1 1 1

17 19007171 TIVARSCrer Hade 1" X 3 1/4" X 87" 1Q rveureeeeeereeeeeemreesseeeseessecsseeesseessseessess e sseesssesssesssessssesssssssessnes 1 - -

17 19002402  TIVARSOEoer Hade 1" X 3 1/4" X 93" I coveeueeeee et etsesessssssssssessssss st ssssssssssssssssssanes -1 -

17 19002312  TIVARscrgper bade 1" x3 1/4" x99" Ig ......... - -1

18 13040591 Holder 83 3/16" Igfar TIVARscraper Hace..... 1 - -

18 13040601 Hider 89 3/16" Ig for TIVARscraper Hace...... -1 -

18 13040631 Hilder 95 3/16" Ig for TIVARscraper blade..... - -1

19 300-38355  Bdt 7/16" NCx 2 1/4" Ig+ NMAONTOCKINUE ......eoeeeeeee ettt 8 9 10

20 14008842  TIVARskid shoehdder 516" x 1 1/4" x6 7/16" Ig 2 2 2

21 19003364  TIVARSKIASN0EE 7/16" IG(HONE) -vveureereeereeeseemeeesrecsseeeseesseesseesssesseeessesssessessseesssesssesssnssssesssessssesssnssnns 1 1 1

2 19003363  TIVARSKIASN0EE 7/16" IGIEM) .. rveureeeereerceeeeeseeetseeeeseeesssesctseesssssssssessseesssssessss st ssssessssssssanas 1 1 1
SCRAPER BLADE &SKID SHOE PXPLST (Stainless Steel)

REF. PART # DESCRIPTION QTY

PAST 8 92 98

1 31938310  Fow bat 7/16" NCx 1 1/2" Ig+ Nut & IOCK WESHET .....eueeecereectreeeeeseesseeseesseeseessesssssse e s 6 6 6

2 31938340  How bat 7/16" NCx 2" Ig+ nut & IOCK WaSHES .......cee e e eseesenenas 6 6 6

3 300-38310 BOLT 7/16" NCX 1 1/2" Ig+ MAGNIOCKILE «....eocereenceeencecereeseeeseeseesseessesseesseeseessesseesseess seessnsanes 9 9 10

23 13042811 Stairless sted soraper blade 1/2" x4" x80 1/2" Ig 1 - -

23 13042821 Stainless sted sorgper blade 1/2" x4" x 86 1/2" Ig -1 -

23 13042831 Stainless sted scraper bade 1/2" x4" x92 1/2" Ig - -1

24 11026872  Stairlesssted skid shoe (Ight) ......eeeeeeerereerrereereeeeeseenenns 1 1 1

25 110-26871 S £ 10 ISSF T s o B g'o Y (1= 1) OSSO 1 1 1




P.T.O. SHAFT # 8202 & 8202-1 @0

12 n

&
s 3
@mﬂ Ve B @o e e
e\
| ﬁ x|
| 15 1617 1819 13 | | 14 |

REF. PART # DESCRIPTION QTty
N

© o

N

©

1 8237 Safety shear yoke (2 DOItS) ..uoueeiiiii s 1 1
2 8238 U joint + 4 retaining rings + 1 grease fitting .......ccoiiiiiiiiiii e 2 2
3 8061 (] =T a1 Te 4 T a T PP 8 8
4 8110 Gre@se filliNg ...ceieiiii e e 2 2
5 8239 Yoke fOr iNNer tUDE .....oeei s 1 1
6 8075 Stopper fOr iNNEr TUDE ... e 1 1
7 8077 INNEE TUDE e et 1 1
8 9212 (0101 LT g T o - PP 1 1
9 9210-E Stopper fOr OULEr TUDE ....ei e 1 1
10 8240 YOKE fOr OULET TUDE ..eeeeiiie e e e aeaens 1 1
11 8363 (070 | F=1 4 PPV 1 1
12 8250 Yoke with hole 1 3/8"-6 splines + yoke stopper (#11 included) ...........c.cooviiieiiinns 1 -
12 8250-1 Yoke with hole 1 3/8"-21 splines + yoke stopper (#11 included) .........c...cocoieinininins -1
13 8241 P.T.O. section, SBI 1 3/8"-6, inner part, without ProteCtor .........c..vevurreruiereeeiieeireenraeeneees 1T 1
14 8242 P.T.O. section, QD 1 3/8"-6, outer part, Without ProteCtor .........c..vevuereiuiereieiieeiieeeneaennees 1 -
14 8242-1 P.T.O. section, QD 1 3/8"-21, outer part, without ProteCtor ...........c.ovevueernrernierereenreennaees -1
15 8243 AdapLor (2 DOIES) .oueeieie i 1 1
16 8244 Yoke and Shearplate .......o.ouiieiiiii i s 1T 1
17 9205 Baall et 17 17
18 8071 Gre@se fIlliNgG ...covieiiieii e et 1T 1
19 8218 Safety shear bolt MTO X BOMM ...ueiii e e s 1 1
20 8245 Bearing ring for inner guard tube ... 1 1
21 8246 Bearing ring for outer guard tUbe ... ..o 1 1
22 8109 1] (0] oo -1 ST 6 6
23 8247 INNEE SNIBIA ..ot ettt a e 1T 1
24 8248 OUTEr SHIEIA ...t 1 1
25 8249 Complete Shield ... e 1T 1
26 8222 Bolt M12 x 70mMmM + 10CK NUT eniii e e e 2 2
27 8308 SafelY ChaiN «.e s 2 2



P.T.O. SHAFT # 9225-EG, 9225-1 & 9569 ()

REF.

OCONOOOPWN=_= =2

Y
| .
,5 22 || 22, 21\‘
25
PART # DESCRIPTION

9453 Safety shear yoke M12 (2 bolts) 1 3/4" - 20 SPliNES ..eovviriiiiieiiii e
9464-2 Safety shear yoke M10 (2 bolts) 1 3/8" - 6 SPliNES ...cvvuiiiiiiiiiiiii s
9570 Safety shear yoke M10 (2 bolts) 1 3/4" - 20 SPliNES ..eovvieiiriieiiii i
9453 Safety shear yoke M12 (2 bolts) 1 3/4" - 20 SPliNES ..eovvieiiiiiiiiii i
9208 U-joint + 4 retaining rings + 1 grease fitting .......c.cooiiiiiiiiii s
9454 1] =T a 1T aTe 4 o e PP
8110 (€T T T 1 4 4oV PP
9214 YOKE fOr INNEI tUDE .ot e ea
8075 £ o] o] o =T gl 1 T oY 1=t (U1 o 1= Pt
9212 BT TUD et
9211 L@ U =T i (U] o T
9210-E ] o] o] o T=T gl 1 o T 1 =Y A1 oY=
9209 YOKE fOr OULEr TUDE ..oteii e aeaaeeas
8363 [ 1= T G <
8364 L0701 - T g 1 S PP
9455 Yoke with hole 1 3/8"-6 splines + yoke StOpper ......coveiiiiiiiiiii s
9463 Yoke with hole 1 3/8"-21 splines + yoke StOPPEr ......cciviuiiiiiiiiiiiiiiei s
9224 Yoke with hole 13 "-20 splines + YOKE& StOPPEr .. cvviviiiiiiiiii e
9456 P.T.O. section, SBI 1 3/4"-20, inner part, without protector .............cccoeiiiiiiiiiinennns
9456-1 P.T.O. section, SBI 1 3/8"-6, inner part, without protector .............ccooiiiiiiiiiiiinennns
9457 P.T.O. section, QD 1 3/8"-6, outer part, without protector ..........c.cvveviiiiiiieniiiiiinennnns
9457-2 P.T.O. section, QD 1 3/8"-21, outer part, without protector .............c.cocviiiiiiiinnnns
9458 Adaptor 13%"-20 splines (2 bolts) (hole 12 mm) ..o
9458-2 Adaptor 1 3/8"-6 splines (2 bolts) (hole 1O MmM) ..o
9458 Adaptor 13%"-20 splines (2 bolts) (hole 12 MmM) ...cooiniiiii e
9571 Adaptor 13%"-20 splines (2 bolts) (hole 10O MM) ...coiiniiiii e
9204 Yoke and shearplate (hole T2 MMm) ..o e
9572 Yoke and shearplate (hole TO MM) ... e
9572 Yoke and shearplate (hole TO MM) ... e
9204 Yoke and shearplate (hole T2 MMm) ..o e
9205 2 - L
8071 Gre@se fIlliNg ...coeieii i e et
9207 Safety shear bolt MT2 X 65 MM ..o e aas
8218 Safety shear bolt MTO X B0 MM ... eaees
9207-375 Safety shear bolt M12 x 65 mm diam. 3/8" .. ... s
8218 Safety shear bolt MTO X 60 MM ..o et anenaans
9459 Bearing ring for inner guard tube ...... ...
9460 Bearing ring for outer guard tUbe ... ..o
8109 £ 0] o o 1=
9221 LT 7= =] o TT=1 o
9220 L@ LT =T =1 1 =1 [
9222 (030 3'a] o] 11 <=1 1= e PSS
9461 Bolt MT2 X 90mMmM 4 10CK NUL «.vitiieit e e aaa s
8222 (270 Ll \Y/ I I A O T2 o o T e o Yo o 1
8308 SafEtY CRAIN L. s

+ = 9225-EG

[N N e o X )

QTyYy
0 o
N ©
N 19
o o
‘] -
-1
-1
2 2
8 8
2 2
1 1
1 1
1 1
1 1
1 1
1 1
1 1
-opt.
‘I -
-1
-opt.
-1
1 -
’I -
-1
1 -
-1
-1
‘I -
-1
-1

17 17
1 1
‘] -

-1
-1
1 1
1 1
6 6
1 1
1 1
1 1
- 2
2 -
2 2



P.T.O. SHAFT #9475, 9475-1 & 9475-2 @

REF. PART # DESCRIPTION QTx
o 1B O

N NN

> 5 3

1 9476 Safety shear yoke (2 bolts) 1 3/4" - 20 SPlNES ..ovviviiiiiiiiii i T 1 1
2 9477 U-joint + 4 retaining rings + 1 grease fitting ......ccoveviiiiiiiii e 2 2 2
3 9478 (] =T a1 aTe I o oo PPt 8 8 8
4 8110 LC 1T T 1 4 4 [ Ve PP PR 2 2 2
5 9479 YoKe fOr INNEIr tUDE ..v.uieiii e T 1 1
6 9210 £ o o] o =T g 1 i A1 oY - T 1 1
7 9212 NN TUDE et e T 1 1
8 9211 (O 1T =T g U] o 1 OO T 1 1
9 9210 £ o] o] o =T g 1 i A1 o - T 1 1
10 9480 YOKE fOr OULET TUDE ..uiiitie i ettt e ae e e ae e T 1 1
11 8363 (0o 1= G PPt 1 1 -
11 8364 (0o 1= G PPt - -1
12 9481 Yoke with hole 1 3/8"-6 splines + yoke StOpper......covvviiiiiiiiiiiiir e 1 - -
12 9482 Yoke with hole 1 3/8"-21 splines + yOKe& StOPPEr ...ouviieiiiiiiiiiiiiiiieieieeeeenen -1 -
12 9483 Yoke with hole 13%"-20 splines + yOke StOPPer.....cccvvviiiiiiiiiiiiiieiineeeenn - -1
13 9484 P.T.O. section, SBI 1 3/4"-20, inner part, without protector ............ccocvvvieininnnnne. T 1 1
14 9485 P.T.O. section, QD 1 3/8"-6, outer part, without protector ............coeevviieininnnnne. 1 - -
14 9485-1 P.T.O. section, QD 1 3/8"-21, outer part, without protector ............ccocvvvieininnnnne. -1 -
14 9485-2 P.T.O. section, QD 1 3/4"-20, outer part, without protector ............ccocvvvieininnnnne. - -1
15 9486 Adaptor 13 "-20 splines (2 DOItS) cuviuiiiiiiii i T 1 1
16 9487 Yoke and Shearplate .......ovuiieiiiiiii i T 1 1
17 9205 Ball ot 24 24 24
18 8071 (€T T TN 1 4 4 [ Vo PP T 1 1
19 9207 Safety shear bolt MT12 X B5mMM ..o e e 1 - -
19 9207-375 Safety shear bolt M12 x 85mm diam 3/8" ... e -1 1
20 9459 Bearing ring for inner guard tUDE .........oiiiiiiiii i 1T 1 1
21 9460 Bearing ring for outer guard tUbe .........oiiiiiiiii 1T 1 1
22 8109 S 0] o o 1= 6 6 6
23 9221 FaT oL Y T o PP TPRE T 1 1
24 9220 L@ 10} =Y ] o 111 [ [ PP L |
25 9222 (30 a'a] o] 11 =] 1= e PSP T 1 1
26 8222 Bolt MT2 X 70mMmM + TOCK NUL «.viuiiiieiiiei e e e aeas 2 2 2
27 8308 Safety ChaIN ..o e, 2 2 2



GEAR BOX # 8251 (2

REF.

©CoOoONOOOPWN =

PART #

8043
30208-A
8045
8046
8047
8048
8049
30207-A
8051
8052
80563
8054
80565
6207-2RS
8057
8058
8252
8060
8062
8063
8064
8065

DESCRIPTION

L0 1713 T« [ PO
ROIIEr DEAMNG e e e
INnside CIrClip SOMIM ... et et e e
Oil s€al 40 X 80 X T 2IMIM Ltntiiiiit ittt ettt et e e e ettt e e e e aaaaaas
AdJUSTING WaASNET Lottt et
LG LT | A I T PP
Outside CIFCHIP AOMM ..ttt a et e et e et e e e e e aaanens
ROIIEr DEAMING ... et aas
] o F- Yot =T g 4 o T PP TP
AdJUSTING WaASNET Lottt
Oil sal 35 X 72 X T 2IMIM ettt ettt
Side shaft (17" - 19 SPlNES) .eeiiii i
INSIAE CIFCIIP 7 2MIM e ettt e e et e e e e e neees
Ball DEAING .o e e
Outside CIrCliP BBMIM .. ettt e e
AdJUSTING WaASNET L. et a e
Impeller shaft (1.575" & 1 3/8" - 6 SPlNES) ..evininiiiiiii s
LG LT | I S PP
Use SiliCoNe CaUIKING . ...vieii e e
2] 1 Y O I ¥y o o o PP

Ol IEVEL PIUG e e
RV =T o) o (U T PPN

-42 -

QTy

N QI QP (i G O

SN N



GEAR BOX # 9307 ()

PART #

6314
30209-A
6318
6319
32209-A
6321
6322
6325
6326
9345
6328
6329
6330
6331
6332
6333
6334
6335
30210-A
6338
6339

DESCRIPTION

Oil SEAI B2 X 8D X T ittt it st ettt ettt e ettt e e aaaaaans

Bearing: cone & cup
Extension...............
Bolt M10 x 22 ........
Bearing: cone & cup
Shim ...
Gear Z21 ...ccoevenene.
Use silicone caulking

Side shaft Z20 (134" - 20 SPINES) . iueutiriiiiit it e e e eaens
KEY BT4 X O X 40 oottt ittt ettt ettt et et
Impeller shaft (2" & 13" - 20 SPHNES) .ouviviniiiii e e
] o] T e IRVIVE= 1] o 1= S PP RPN
Lock NUE M40 X 1.5 HO Lot e et ae e ees
{03 1712 T« [ PP RP
PIUG B/ 8 G 1 euiiiiiiii e
DUSE XCIUAET 45 X 72 X 8 ittt et
External Circlip 5O UNI7Z4 3D ..ot e ettt ae e e eneanenes
(G LY | 4 PP PPPE
5] 211 o TR PP

Bearing: cone & cup
(670)V7-] PR
Oil seal 50 x 72 x 8

-43 -




REDUCTION GEAR BOX # 8348

REF.

©CoOoONOOPWN =

PART #

9546
6212-RS
9547
9548
9549
6309-RS
9550

9551
8349
95563
300-34490
336-34000
9554
95565
9556
9557
9568
8350
9560

9561
9562
300-30220
9563
9564
9565

DESCRIPTION QTy

Casing WIth PlUQG .. e et
BeariNg B2 2 .ttt
SAI COVEI (47 X 7)) e e et ettt et e ettt e aas
SProCKet BO-BA26 ... et aeas
Chain 80-3 X BB Ig «ueuiuiniiii ittt ettt e e
Bearing B30 ..uiiiiii et aaeas
INPUL COVEr WIth NOIE ... e e s
SPIOCKET BO-B AT e
INput shaft 13/8"-6 SPIINES ..c.uiuieiie it aas
Oil seal (45x65x8) TC double TIPS ....ueieieie i eens
BOIt 5/T6" NC X 4 Y Ig ittt ettt e
N U Y A R N [ PP
SUArE KeY T/ 2" X 2 2 s
SPAcer (2 - 2 3/8 - 0.588) ..t e
INPUT COVEE W/ NOIE e e e e e ees
O-MiNG AS-248 .. et
SUArE KeY /8™ X 2 2 i s
Output shaft 13/8"-6 SPIINES ...cueeiiie i aaaens
Oil seal (60 x80x10) TC double lIPS .....ouiieiii e
L0 171 a e RV Lo N o] L1 o [P PP
Slotted spring Pin 3/T 6" X /4 ..
BOIt 3/T6" NC X B4 g eneuinititei ettt et e e e e 1
AT VT T/ 2 NPT e ettt ettt et e e ettt e e e aanaans

Sight glass 3/4" NPT (00l IeVel) .......oeiii e eeas

Drain plug /2" NPT e et ettt aas

N

A_IANNANA—\N_IN—\SO_\_l_\ANA_\_INA

-44 -



REDUCTION GEAR BOX # 9575

REF.

©CoOoONOOPWN =

PART #

9546
6212-2RS
9547
9548
9549
6309-2RS
9550

9551
9552
95563
300-34490
336-34000
9554
95565
9556
9557
9568
95569
9560

9561
9562
300-30220
9563
9564
9565

DESCRIPTION QTy

Casing WIth PlUQG .. e et
BeariNg B2 2 .ottt
SAI COVEI (47 X 7)) e e et ettt et e ettt e aas
SProCKet BO-BA26 ... et aeas
Chain 80-3 X BB Ig «ueuiuiniiii ittt ettt e e
Bearing B30 ..o ettt e e aaas
INPUL COVEr WIth NOIE ... e e s
SPIOCKET BO-B AT e
INput shaft 134"-20 SPINES . .cuuieiii e e e
Oil seal (45x65x8) TC double TIPS ....ueieieie i eens
BOIt 5/T6" NC X 4 Y Ig ittt ettt e
N U Y A R N [ PP
SUArE KeY T/ 2" X 2 2 s
SPAcer (2 - 2 3/8 - 0.588) ..t e
INPUT COVEE W/ NOIE e e e e e ees
O-MiNG AS-248 .. et
SUArE KeY /8™ X 2 2 i s
Output shaft 134"-20 SPINES ...cueieiie e aeas
Oil seal (60 x80x10) TC double lIPS .....ouiieiii e
L0 171 a e RV Lo N o] L1 o [P PP
Slotted spring Pin 3/T 6" X /4 ..
BOIt 3/T6" NC X B4 g eneuinititei ettt et e e e e 1
AT VT T/ 2 NPT e ettt ettt et e e ettt e e e aanaans

Oil level sight glass /4" NPT ... ettt e e e aaas

Drain plug /2" NPT ettt a et e

N

A_\ANNAN_\—\N_IN—\SO_\_‘_\ANA—\_INA

=45 -




CYLINDER 25TR08

15050

Vel N
AN

AN

8 9
15
20 1/4"
REF. PART # DESCRIPTION QTY
1 See #RK25TR O-ring T/8M X 2 4 X 2 2 e 2
2 See #RK25TR Back-up 272" 0.d. X 3/T8 @ c.oiriiiiiiiii i e 2
3 See #RK25TR O-ring /18" X 2 /8" X 2 o it e 1
4 See #RK25TR O-riNg 1/1B" X B/8" X B/ i e 1
5 See #RK25TR O-ring 1/8" X 1 1/8" X T 3/8 M triniiie i e e ens 1
6 See #RK25TR Back-up 1 3/8" 0.d. X T/8 M @ ciuiiiiiiii it e 1
7 See #RK25TR Wiper 1 1/8" i.d. X 1 B/8" 0.0, ciiuiiiiii i 1
8 492401 YOKE (fOr 212" TUDE) «.veii i s 1
9 338-46000 T 1
10 4924-31 LTy o T S 1
11 492028 PiSTON O T /8 e e 1
12 491668 CYliNAEr DoAY 2 2 B et 1
13 492421 Head (fOor 2712 TUDE) ivie i e e 1
14 300-36355 BOolt 3/8" NC X 274" A MU .ttt et ae e aeaaes 1
15 336-36000 I LU G /1S B N 8
16 Std. Threaded rod 3/8" NC X 12" Ig ceuiuiuiiie i e ees 4
17 458599 YOKE (fOr T /8" TOA) tiuiuiiitii it e e e e e e aee e 1
NI* 8183 T T IR T oo i 1 =1 g 11 T 2
NI* RK25TR Repair kit for cylinder 2% " (includes # 1, 2, 3,4, 5,6, & 7) vvevviiiiiiiiiinninnnnn. 1

*NI = NOT ILLUSTRATED
-46 -



CYLINDER 25J11.5

170-03991

REF. PART # DESCRIPTION QTY
[da) [am]

1 PSP-330 O-ring «heavy duty» 3/16" x 2 1/8" X 2 1/2" i 2 2
2 OR-222 O-ring T/8" X T 172" X 1 B A o e e 1 1
3 BU-222 Back-up 1/8" X 1 T/2" X T B/A o e e 1 1
4  AR-2269FO0 WIPEE T/8 T X T T2 X 2 i e e et e e e et eaaeanens 1 1
5 OR-018 O-1iNG T/168" X B/A" X 7/ 8 e e 1 1
6 130-34901 Piston rod end T B/8 -1 2 ..ottt 1 1
7 160-12011 Aluminium-bronze bushing 1 1/2" i.d. x 1 3/4" 0.d. x 1 3/4"Ig «cccevvvvvinnnnn. 1 1
8 Std. Grease fitting 1/4"-28 straight ........ooeiiiiii 1 1
9 300-34325 Bolt 5/16™" NC x 1 3/4" Ig. + nylon locknut .........cccoiiiiiiiiiiiiiiiieee 1 1
10 3509-06-06 oY o XAV T I =T 1 1
11 150-07821 Piston rod 1 1/2" X 18 B/ 1B ittt et e at e aaeas 1 1
12 150-05421 [ L= T 2t 1 1 1
13 110-28591 Cylinder body 2 1/2" dia. x 18 1/2" right side .......c.cviiiiiiiiiiiii e -1
13 110-28592 Cylinder body 2 1/2" dia. x 18 1/2" left side ....cceviiiiiiiiiii e 1 -
14 339-48220 I U < TR N1 P 1 1
15 150-05431 PiSton 2 /2 di@. coviiriiieiii i e e 1 1
16 Std. = 11 T e TG 7= T 1 1
NI* 8379 Repair kit for cylinder (includes #1,2,3,4 and 5) .......ccoiiiiiiiiiiiiiiiiiee 1 1

*NI= Not illustrated

-47 -



CYLINDER 25J15.5

REF.

CoOoONOOOaOPLWN -

10
11
12
13
13
14
15
NI*

*NI= Not illustrated

PART #

PSP-330
OR-222
BU-222

AR-2269FO
OR-018
130-34901
160-12011
Std.
300-34325
3509-06-06
150-05991
150-05421
110-25191
110-25192
339-48220
150-05431
8379

170-03681

DESCRIPTION

2
O-ring «heavy duty» 3/16" x 2 1/8" X 2 T/2" i e 2
O-ring 1/8" X 1 1/ 2 X T /A e 1
Back-up 1/8" X 1 T/2" X 1 B/ e 1
WipEr /8" X 1 1/ 2 X 2 e 1
O-ring 1/18™ X /4" X 7/ 8 o 1
Piston rod end T 3/8" -1 2 ..o 1
Aluminium-bronze bushing 1 1/2" i.d. x 1 3/4" 0.d. x 1 3/4" Ig «eeevverininanen.. 1
Grease fitting 1/4"-28 straight .......cooiiiiii e 1
Bolt 5/16" NC x 1 3/4" Ig. + nylon locknut .........coiiiiiiiii e 1
Elbow 90 deg. (Welded) .....oneineeiiii e 2
Piston rod 1 T/2™ X 22 3/ 18 o e 1
Head 2 T/ 2 e e 1
Cylinder body 2 1/2" dia. x 19 1/2" left side ...ocvviiiiiiii 1

Cylinder body 2 1/2" dia. x 19 1/2" right sid€ ......ccoiiiiiiiiiiiiiiiii s -

N U A< SR N | P 1
PISTON 2 /2 i@, cuiiiiiiiiiii i e e et 1
Repair kit for cylinder (includes #1,2,3,4 and 5) .....cccooviiiiiiiiiiiiii e, 1

- 48 -

(@]
-
<

_ =



HYDRAULIC MOTOR # MLH-250 & MLH-315

CUSHION VALVE
H110

REF. PART # DESCRIPTION
8368 St OF SBAIS ittt e 1
11 8369 Key for "Orbit" MOTOr ... e 1



11

TORQUE CHART

TORQUE SPECIFICATION TABLE

Thread UNC and UNF || Grade 2 <:> Grade 5 @ Q @ Grade 8* <Z> @
Bolt size Torque Torque Torque
Pound feet | Newtonmeters| Pound feet | Newtonmeters| Pound feet | Newton meters
Inches mm min. max. min. max. min. max. min. max. min. max. min. max.
1/4 6.35 5 6 6.8 8.13 9 11 12.2 14.9 12 15 16.3 30.3
5/16 7.94 10 12 13.6 16.3 17 20.5 23.1 27.8 24 29 325 39.3
3/8 9.53 20 23 27.1 31.2 35 42 475 57.0 45 54 61.0 73.2
7116 11.11 30 35 40.7 47.4 54 64 73.2 86.8 70 84 949 1139
1/2 12.70 45 52 61.0 70.5 80 96 | 1085 130.2 110 132 | 149.2 179.0
9/16 14.29 65 75 88.1 101.6 110 132 | 149.2 179.0 160 192 | 217.0 260.4
5/8 15.88 95 105 | 128.7 142.3 150 180 | 203.4 2441 220 264 | 298.3 358.0
3/4 19.05 150 185 | 203.3 250.7 270 324 | 366.1 439.3 380 456 | 515.3 618.3
7/8 22.23 160 200 | 216.8 271.0 400 480 | 542.4 650.9 600 720 | 813.6 976.3
1 25.40 250 300 | 338.8 406.5 580 696 | 786.5 943.8 900 1080 | 1220.4 1464.5
11/8 25.58 - - - - 800 880 | 1084.8 1193.3 1280 1440 | 1735.7 1952.6
11/4 31.75 - - - - 1120 1240 | 1518.7 1681.4 1820 2000 | 24679 2712.0
13/8 34.93 - - - - 1460 1680 | 1979.8 2278.1 2380 2720 | 3227.3 3688.3
11/2 38.10 - - - - 1940 2200 | 2630.6 2983.2 3160 3560 | 4285.0 4827.4
* Thick nuts must be used with grade 8 bolts.
. Grade 4T O @ Grade 7T @ Grade 8T @
u— - £
§ 5 5 T_—% Torque Torque Torque
» 3| F &g Pound feet | Newtonmeters| Pound feet | Newtonmeters| Pound feet | Newton meters
min. max. min. max. min. max. min. max. min. max. min. max.
M6 UNC 1.00 3.6 5.8 4.9 7.9 5.8 9.4 7.9 12.7 7.2 10 9.8 13.6
M8 UNC 1.25 7.2 14 9.8 19 17 22 23 29.8 20 26 27.1 35.2
M10 UNC 1.5 20 25 27.1 33.9 34 40 46.1 54.2 38 46 51.5 62.3
M12 UNC 1.75 28 34 37.9 46.1 51 59 69.1 79.9 57 66 77.2 89.4
M14 UNC 2.0 49 56 66.4 75.9 81 93 | 109.8 126 96 109 | 130.1 147.7
M16 UNC 2.0 67 77 90.8 104.3 116 130 | 157.2 176.2 129 145 | 1748 196.5
M18 UNC 2.0 88 100 | 119.2 136 150 168 | 203.3 227.6 175 194 | 237.1 262.9
M20 UNC 2.5 108 130 | 146.3 176.2 186 205 252 277.8 213 249 | 288.6 337.4
M8  UNF 1.0 12 17 16.3 23 19 27 25.7 36.6 22 31 29.8 42
M10 UNF 1.25 20 29 27.1 39.3 35 47 47.4 63.7 40 52 54.2 70.5
M12 UNF 1.25 31 41 42 55.6 56 68 75.9 92.1 62 75 84 101.6
M14  UNF 1.5 52 64 70.5 86.7 90 106 122 143.6 107 124 145 168
M16  UNF 1.5 69 83 935 1125 120 138 | 162.6 187 140 158 | 189.7 214.1
M18 UNF 1.5 100 117 136 158.5 177 199 | 239.8 269.6 202 231 | 273.7 313
M20 UNF 1.5 132 150 | 178.9 203.3 206 242 | 279.1 3279 246 289 | 333.3 391.6

Use the above torques when special torque is not given.
NOTE: These values apply to fasteners as received from supplier, dry, or when lubricated with normal engine oil. They do

not apply if extreme pressure lubricants are used.

-50 -




WARRANTY

PRONOVOST warrants this product to the initial
purchaser for the period of one year from the date of
purchase against defects in materials and
workmanship.

We will replace or repair defective parts free of charge
if they are returned to our plant in St-Tite, Quebec,
Canada.

Transportation charges are the responsibility of the
customer. This warranty is not transferable.

Hydraulic cylinders and motors are covered by the
manufacturer of these items.

All PRONOVOST spare parts purchased are covered
by a three (3) month warranty.

This warranty becomes void and nul if the equipment
is modified, breaks down as the result of an accident,
is not operated according to manufacturer’s
recommendations, damaged by negligence or if main-
tenance has not been carried out as specified.

Our obligation is limited to the replacement or repair
of the defective part. PRONOVOST accepts no
responsibility for direct or indirect consequential
damages of any kind.

-51-









Ce manuel est aussi disponible en frangais.
Veuillez téléphoner.

(Pronovost

INNOVATION - EXCELLENCE

LES MACHINERIES PRONOVOST INC.

260, route 159,

Saint-Tite, Quebec, Canada, GOX 3HO

Tel.: (418) 365-7551, Fax: (418) 365-7954
WWWw.pronovost.qc.ca



	#26606 to #28326
	Return general index
	Return X-PRO index
	PXPL-86, PXPL-86-92
	PXPL-92, PXPL-92-98
	CST-7486
	PSIG-7486
	SNOWBLOWER OPTIONS
	BLADE OPTIONS
	8202, 8202-1 (T60)
	9225-EG, 9225-1, 9569 (T80)
	9475, 9475-1, 9475-2 (T90)
	8251 (T27D)
	9307 (T279)
	8348
	9575
	25TR08
	25J11.5
	25J15.5
	MLH-250, MLH-315, H110
	Following year
	Previous year



